GROUPD

ENGINE VIEW

FUEL RETURN HOSE TO DIESEL

FUEL SUPPLY HOSE TO DIESEL
FUEL TANK

FUEL TANK

CUSTOMER CONNECTIONS

A"
"g"

30 (NOTE 2)

SEE ENGINE VIEW
LEFT SIDE DETAIL

ENGINE VIEW
LEFT SIDE DETAIL

32 (NOTE 2&3) \

Revision : CN-0015858-F

Date : 5/2/117

Exploded View : EV ENGCOMPRT 3.4L G16 Y02

Drawing No. : 0H4676A

Page 1 of 2



EXPLODED VIEW: EV ENGCOMPRT 3.4L G16 Y02
DRAWING #: 0H4676A

GROUP D

ITEM PART# QTY. DESCRIPTION
1 0J7489 1 ENGINE D3.4L G16 50KW
(1)2 0H78770STOR 2 SPACER, 3.4L G16 ENGINE FOOT
3 0F2776A 2 BRACKET SIGNAL CONDITIONER
4 0A8240 2 FLEX PLATE SAE10
5 0J8004 1 ASSY 3.4L G16 BOSCH FUEL
6 0A8241 1 ADAPTER SAE 4 X SAE 3
7 0J7569 1(REF) HEAT SHIELD 3.4L G16 TURBO
(1)8 0H82080STOR 1 BRACKET, 3.4L G16 BOSCH
9 0E0502 1 TEMPERATURE SENDER, DELPHI
10 0J7568 1 HEAT SHIELD 3.4L G16 MANIFOLD
11 0F4011 1 FAN COOL 22" DIA 10 BLADE LH
(112 0G97140STOR 1 ENGINE MOUNT, FRONT L/H SIDE
(113 0G9714ASTOR 1 ENGINE MOUNT, FRONT RH SIDE
14 G025507 2 WASHER LOCK EXT 7/16 STL
15 084206C 1 SENDER MPU - IGNITION
16 0J9281 1 FAN SPACER 3.4L G16 22" FAN
17 G022131 18 WASHER FLAT 3/8-M10 ZINC
18 G033437 1 SPACER 41 X.75 X .56 STL/ZNC
19 0A7387 8 SCREW HHC M10-1.5 X 40 C10.9
20 G052617 2 SCREW HHC M12-1.75 X 20 C8.8
21 029333A 2 TIE WRAP UL 7.4"X .19" BLK
22 G039253 1 SCREW HHC M8-1.25 X 20 C8.8
23 G022097 4 WASHER LOCK M6-1/4
24 0D2157 4 SCREW SHC M6-1.0 X 50 C8.8
25 G022145 3 WASHER FLAT 5/16-M8 ZINC
26 G022129 6 WASHER LOCK M8-5/16
27 G051756 2 SCREW HHC M10-1.5 X 20 C8.8
28 G046526 50 WASHER LOCK M10
29 G052647 12 SCREW SHC M10-1.5X 25 C12.9
(2)30 G058306 4 SCREW SHC M8-1.25 X 25 C12.9
31 G070264 8 WASHER FLAT M10
(2)(3)32 0J4574 8 SCREW SHC M10-1.5 X 25 C8.8
33 G057642 13 SCREW HHC M10-1.5 X 40 C8.8
34 0F8408 1 SCREW HHC M10-1.50 X 16 C10.9
35 G045771 1 NUT HEX M8-1.25 G8 CLEAR ZINC
36 OIL TEMP KIT (P/N OH6771)
A 0E0502 1 TEMPERATURE SENDER, DELPHI
B 0G4099 1 OIL TEMP PIPE TEE
C 0G0349 1 HARN OIL TEMP SENDER OPTION (NOT SHOWN)
37 G042574 1 ADAPTOR 1/8NPTF TO 1/8BSPT
38 0F4612 1 SENDER OIL PRESSURE 1/8"NPT
39 0G3662C 2 CLAMP,HOSE OETIKER STEPLESS 16
40 G052221 REF HOSE 5/16 ID TYP1 SNGL HTR (48" LG)
41 G043107 1 SCREW HHC M8-1.25 X 25 C8.8
42 G051769 8 WASHER LOCK M12
43 (G049808 8 WASHER FLAT M12
44 0A5768 8 WASHER FLAT M10 HEAVY DUTY
(2)45 G052647 4 SCREW SHC M10-1.5X 25 C12.9
46 077043A 1 CONDUIT FLEX .38"ID (10°LG)
47 (G032552 1 BARBED EL 90 5/16 X 1/8NPT
48 G058043 1 BARBED STR 1/4 NPT X 5/16
49 0H4599 1 HARN ENG D3 4L G16 H-PANEL (NOT SHOWN)
50 0G4098 1 ASSY CBL GEN FLUID BASIN (NOT SHOWN)
51 0C1473 1 SPACER 390 ALT-SAE 10 X 11-1/2
52 G068406 6 SCREW HHC M12-1.75 X 60 C10.9
53 G051755 2 SCREW HHC M10-1.5X 16 C8.8
54 0G3662C REF CLAMP,HOSE STEPLESS 16

NOTES (UNLESS OTHERWISE SPECIFIED):

(1) SHEET METAL PARTS LISTED IN THE BOM TABLE, PRIOR TO 1/1/16, ARE REPRESENTING GENERIC PARTS (NO COLOR)

* MANUFACTURING: FOR CORRECT MATERIAL AND COLOR REFER TO SAP BOM.

* CUSTOMER: WHEN ORDERING REPLACEMENT PARTS ENTER BASE NUMBER (FIRST 6 DIGITS ONLY) IN THE SYSTEM FOR
CORRECT MATERIAL AND COLOR (FOR REFERENCE SEE GUIDELINE 0H7169).
(2) APPLY MEDIUM STRENGTH BLUE THREAD LOCKING FLUID TO THREADS.
(3)TORQUE VALUES:
ITEM #32 — 28 FT-LBS.
ITEM #52 — 83 FT-LBS.

(4) ALL STANDARD HARDWARE TO BE TORQUED PER EDS001.

REVISION: CN-0015858-F

DATE: 6/22/18

Page 2 of 2



